
Parts Breakdown 1900B

Page 1 of 3 8/18/2010



Parts Breakdown 1900B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 265874-8 TAPPING SCREW 4X20, 6501  1
 1 265941-9 TAPPING SCREW M4X18, N1900B  1
 2   411650-0   CHIP COVER, N1900B  1
 3 271231-0 KNOB 46, N1900B  1
 4 812137-9 SCALE PLATE, N1900B  1
 5 253796-4 F. WASHER 10, N1900B  1
 5 941251-5 F. WASHER 10, LS1030  1
 6   159858-5   MAIN FRAME COMPL. N1900B  1
 8 811554-0 NAME PLATE, 1900B  1
 9 682502-4 CORD GUARD 8-85, HP2010N  1
 10 664013-1 CORD (2X18X8 SJT), N9501B  1
 10 664064-4 CORD (2X18X8 SJ), HR2400  1
 11   687063-9   STRAIN RELIEF, 4323K  1
 12 265941-9 TAPPING SCREW M4X18, N1900B  2
 14 651232-8 SWITCH, 9218SB  1
 15 415676-4 HANDLE COVER, N1900B  1
 16 265875-6 TAPPING SCREW BT4X25, N1900B  4
 17 211061-7 B. BEARING 6000LLB, 6222DWE  1
 18 961015-1 STOP RING E-9, BO5021  1
 19 241510-0 FAN, N1900B  1
 20 517036-7 ARMATURE ASS'Y  1
 21 681614-0 INS. WASHER, 9031  1
 22 211028-5 B. BEARING 627LB, 6510LVR  1
 23 593241-0 FIELD ASS'Y, 1900B  1
 24 265871-4 TAPPING SCREW BT4X16,BO4551  1
 25 411153-4 BAFFLE PLATE, N1900B  1
 28 191947-0 CARBON BRUSH 76, 6905B  1
 28 194972-0 CARBON BRUSH SET CB-76, 6905B  1
 29   643550-8   BRUSH CAP , 9031  2
 31 251812-6 SCREW M5X10, 1912B  1
 32 231004-3 COMP. SPRING 18, 1912B  1
 33 421007-7 RUBBER PACKING, N1900B  1
 34 312566-1 FRONT BASE, N1900B  1
 35 265878-0 TAPPING SCREW BIT 5X16, B1900B  4
 36 312023-9 BASE, N1900B  1
 38 211032-4 B. BEARING 608ZZ, N1900B  1
 39 161061-6 DRUM, N1900B  1
 41 265877-2 TAPPING SCREW BIT 4X60, M102  2
 42 152196-4 N/A  1
 43 265875-6 TAPPING SCREW BT4X25, N1900B  6
 44 222008-6 V-PULLEY 4-20L, N1900B  1
 44 222125-2 V-PULLEY 4-20L, 1900B-T2  1
 45   411019-8   BELT COVER, 1902  1
 45 450051-7 BELT COVER, 1900B  1
 46   263002-9   RUBBER PIN 4, HR2400  1
 47 911148-2 P.H. SCREW M4X25, 5057KB  2
 48 225007-7 POLY V-BELT, N1900B  1
 49 222009-4 V-PULLEY 4-37, N1900B  1
 49 222126-0 V-PULLEY 4-37, 1900B-T2  1
 50   211062-5   B. BEARING 6000ZZ, N1900B  1
 51 263002-9 RUBBER PIN 4, HR2400  1
 52 342430-2 ADJUST PLATE, 1902  2
 52 345644-2 ADJUST PLATE, KP0810  2
 53   251246-3   P.H. SCREW M4X5, 1902  4
 53 265132-2 + PAN HEAD SCREW M4X5, KP0800K  4
 54   345007-2   DRUM PLATE SET, N1900B  1
 55 251609-3 H.F.H. BOLT M6X17, 2030S  6
 404 911228-4 P.H. SCREW M5X18, 5377MG  2
 405 411086-3 GAUGE PLATE, HM0860C  1
 406 123062-2 BLADE GAUGE, 1902  1
 410 782209-3 SOCKET WRENCH, 4200H  1
 411 824413-9 N/A  1
 412 D-16966 DOUBLE EDGED BLADE SET, N1900B  1
 500 132309-3 DRUM ASS'Y  1

Page 2 of 3 8/18/2010



Parts Breakdown 1900B

 901 343433-9 SET PLATE (MINI BLADE), N1900B  2
 907 191455-1 GUIDE RULE SET  1
 908 810138-1 N/A  1

Page 3 of 3 8/18/2010


